





ATHAYS

ALFAYS

PLEASE ......

HELP US TO GIVE YOU THE EFPICIENT SPARFS SERVICE. YOU NEED.

CLEARLY STATE THE PART NUMBER(S) OF THE ITEM(S) YOU REQUIRE, NOT THE REFERENCE LETTER,
HAXE SURE THAT YOU HAVE ORDERED A SUFFICTENT QUANTITY TO COMPLETE THE JOB.

MAKE SURE THAT YOU HAVE ORDERFD TET CORRECT PARTS. IN SCME INSTANCES (e.g. HYDRAULIC
RAMS) PARTS OR ASSKMBLIES AR, IN THE COURSE OF TIME, MODIFIED DUE T0 THE INTRODUCTION
OF NEW MATERIALS, OR IMPROVED DESIGN.

o

STATE BY WHAT EEANS YOU WISH THE GOODS 70 BE SENT, IN THE ARSENCE OF SPECIPIC
INSTRUCTIONS CONSIGNMENDS WILL BE SENT BY POST OR RAIIWAY CGOODS SERVICE IF IT IS RO
POSSIBLE TC DELIVER EY CUR OWH TRANSPORT.

STATE THE NUMBER OF OUR INVOICE OR SALES SLIP, AND THE REASON FOR RETURN SHOULD IT BECOME
NECESSARY TO RETURN ANY ITEMS FOR EXCHANGE OR CREDIT.

REMEMBER THAT WE OPK{&TE & SERVICE DEPARTMENT FOR HYDRAULIC EQUIPMENT WHICH MEANS THAT WE CAN

NORMALLY SUPPLY, BY RETURN, COMPLETELY SERVICED AND TESTED REPTACEMENTS,







PLOURE
FIGHURE

FIGURE

FIGORE
FIGURE
PIGORE
FIOTRE
FIGTRE
FIGURD
FIGURS
HFIGURE
WICURE
FYGURE
FIGURE
FIGURE
PIGURE
PICURR
PICURE
FTOURE
DTOURN

NG b

"y
<

P S " T, S N
PR T A T )

-

D~ oN

N B
5 o

OO = oN o D Ll

INDEX

[rmer

Trachor Fittings for Tractors with standard Safety Cab
Tractor Fittings for Tractors with Guiet Cab
Attachment Pean '
safety Sereen and Sunport Brackets

dydraulic Controls and Valve Nounting

Tari Assembly '

Hain Boom Assembly

Second Boom- Assembly

Upper Boom Assembly

Flail Head Assembly 1.2 metre

Rotor Assembly 1.2 metre

Belt and Pulley Guard for Plail Head

Sawhead Attachment Drive Box

Sawhead Attachment Drive lUnit

Pump and Gearbox Assembly

Relief and snti-cavitation Valve

Contral Valve

Boow Ram

Head Angling Heo _ o
Hydravlic Prossure suoply and reﬁﬁfn fittings
Hydraulic Hoses

37" Plail Bead - Main Franme

Froot Guaxrd

Hotor Bearing Assembly

Drive Agsembly

Rotor Assembly



FIGURE 1

Ref.

Part Noe

* F ok R ¥ p

* %k K ¥ ¥ b

I N R

710300R
710300L
310765
0286
- 0956
710307A

710300R

710300L
2356
1300
0956

7103074

M.Fo 165, 168, 175, 178, 185 and 188 with Sq. AXTES M.F. SAFETY CAB

IRACTUR FITTINGS FOR TRACTORS WITH STANDARD SAFRDY CABS

Description
FORD 4000, 4100 and 4600 with FORD SAFETY CAB

Rear Axle Bracket - Right Hand

Rear Axle Bracket - Left Hand

Ut Bolt {for 710300 L/R)

Bolt 8" x §" U.N.F. Hex.Hd. H.T.(for 710300 L/R and 310765)
Stiffout " U.N.F. (for 0286 and 310765)

Support Bracket for Valve and Safety Screen

FORD 5000,5600,6600 and 7000 with FORD SAFETY GAB

Rear Axle Bracket - Right Hend

Rear Axle Bracket - Left Hand

Bolt 10%" x §" U.N.F. Hex.Hd. H.T. (for 710300 IL/R)
Washer 8" H.P. Bright Flat (for 23%6)

Btiffnut §" U.N.P. (for 2356)

Support Bracket for Valve and Safety Screen

710300R

710300L
2504
1300
0956

7103074

and BOIL on STABILLZERS

Rear Axle Bracket - Right Hand

Rear Axle Bracket - Lelft Hand

Bolt 10" x g" U.N.F. Hex. Hd. H.T. (for 710300 L/R)
Washer §" Bright Flat H.P. (for 2904)

Stiffrut §" U.N.P. (for 2004)

Support Bracket for Valve and Safety Screen

Denotes parts not illustrated

Nol Off

- O - e

P NN Y

ST SN




FIGURE 1



FIGURE 1

Ref. Part No.

INTERNATIONAL 45k, 494, 475, 59l 65k and &7k

with INTERNATIONAL SAFETY CAB

“ Description

A 710300R
» 710300L
210404
229%
0831
08326
03074

¥*

#* % v ¥

Ref, Part No.

Rear Axle Bracket - Right Hand

Rear Axle Bracket - Left Hand

Spacing Strip {for 71C300L/R)

Bolt 8" x 2/4% BSF hex hd HoT» (for ?103OOL/R & 710491)
Washer 3/4% Spring (for 2291).

Stiffnut 3/58" BSF (for 2291}

Support Bracket for Valve and Safety Scréen

INTERMATIONAL 634 with CAR CRAFT SAEYHY CAB

Description

7105964

7105968
2604
1300
0956

7YOB078

o0 B & % 0¥

Rear Axle Brackst

Rear Axle Bracket

Bolt 10" x 5/8" UNF hex hd H T. {for 7105964/8)
Washer 5/8% H.P Bright Flat (for 2004

Stiffnut 5/8% UNF {for 200k}

Support Brackst for Valve and Safety Screen

* Denotes part not illustrated

No. Off

3 CoOTO 0N W

Ho. OFF

B S



FIGURE 1



FIGUKE 1

LEVLAND, 215, 253, 255, 270, 344 and 38k with LIXLAND SAF:TY CAB

nef., Part No.

Degcription No., Gff

* 71041UR Rear Axle Bracket -~ Right Hand 1
* 710k L Rear Axle Bracket -~ Left Hand 1
* 0850 Bolt 3" x 3/4" BSF hex hd H.T. '(for ?1outh/s) 8
* 0836 Stiffout 3/47 BOF (for 0850) 8
* 7048y Short Top Link Assembly Complefe 1
COME <ISING 3 ;

* . 710488 Céntre Tube complete with Tommy Bar 1
* 710489 : B%ll ind Cat 1 - Left Band 1
* 71040 Ball End Cat I -~ Right Hand 4
* 2694 Locking Rlng 1
* 2103074 Support Bracket for Valve and Safety Screen 1

NUFFIELD 3/L5, 4/65, 10/42 and 10/60 with WIVFI:LL UaFEDY CAR

* 7I0M4R kear Axle Bracket - Right Hand 1
* 71048141 Rear Axle Bracket - lLeft Hand 1
® 0850 Bolt 3" x 3/4" BSEF hex hd H.T. (for 2ICHTLL/R) 8
* 0836, Stiffaut 3/4"% BSF {for 0850) 8
= 7IOLET Short Top Link Assembly Comnlete 1
CONFPRISINHG

* 710488 Centre Tube Complete with Tommy Bar 1
¥ 71048 Ball ¥nd Cat 1 -~ Left Hang 4
* 710400 Ball End Cat II -~ Right Hand 1
# 2695 Locking King 1
* 7IOBO7A Support Bracket for Valve and Safety Screen !

*

Uenotes parts not illusirated



FIGURE ¥



FIGIRE 1 4ETOR CRYSTAL 8011 and 8045 with ZETOR SAFETY CAB

Ref. Part No. Descriptién No. Off
A FHIZO0R Rear Axle Bracket - Right Hand 1
* 70300L Rear Axle Bracket -~ Left Hand 1
* 710477R Spacer - Right Hand (for 710%00R) . 1
& 71GH77L Spacer - Left Hand (for 710300L) 1
* 2356 Bolt 10.3/4" x 5,8" U.N.F. hex hd H.T. (for 710%00L/R & 71O477L/R) 8
* 2877 Bolt 2" x 5/8" hex hd H.T. (for ?10300L/R & 21CK77L/R) 8
* 0956 Stiffnut 5/8" U.N.F. (for 2356 & 2877) 16
* 71030738 Support Bracket for Valve and Safety Secreen 1
ZETOR 5711, 5718, 5745, 5748, 6711, 6718 and 6748 with ZETOR SAFETY CAR
Ref. Part No. Description ' , : No. Off
. 710471R  Rear Axle Bracket - Right Hamd 9
* 7104715 Rear Axle Bracket - Left Hand 1
* 3188 Setscrew M1k x 45 (8.8) (for 710471L/R) 6
* 3189 Washer M4 Spring (for 3188) : 6
o 3190 Washer M4 Flat YForm A' (for 3188) 6
* 7103074 Support Bracket for Valve and Safety Hcreen 1

* Denotes parts not illustrated




FIGURE 1



FIGURE 1

sy
L]
>

FPart No.

DAVID BROWN 990, 995, and $96 with DAVID BROWN SAFETY CaB

Description

710455R
710455L
710499
0806
172
1572
0824
7103074

# F 4 % F £ ¥ ¥

Part No.

b
1]
L]
®

Rear Axle Bracket - Right Hand
Rear Axle Bracket - Left Hand

. Pin (for 710455L/R)}

'R' Clip (for 710499)

Setscrew 1.1/2" x 1/2" U.N.C. hex hd H.T. (710455L/R to Tractor) .

Washer 1/2" H.P. Bright Flat (for 1@72}
Washer 1/2" Spring (for 1472) ‘
Support Bracket for Valve and Safety Screen

DAVID BROWN 1200, 1210, 1212 with DAVID BROWN SAFETY CAB

Description

710455R
790455L
710500
0806
710501
3230
1546
0821
7IOB07A

& B B ¥ % % B ¥ ¥

:}2
Rear Axle Bracket ~ Right Hand
Rear Axle Bracket - Left Hangd
Pin (for 710455L/R)
'R* Clip (for 710500)
Spacer
Bolt 3.1/2" x 5/8" U.N.C. hex hd HeTa
Washer 5/8" L.P. Bright Flat -
Washer 5/8" Spring
Support Bracket for Valve and Safety Screen

* Denotes parts not illustrated

No, Off

VOV TY S W

No. Off

N A s A W AN VRN LS R )




FIGURE %



FIGURE 1 FIAT 640 with LAMBOURNE SAFETY CaB

Befs, Part No. - Descrintion Heo, QOff
# F10300R Bear Axle Brackst ~ Right Hand 1
& B0 Rear Axle Bracket « Left Hend 4
* 22491 Bols 8% x 3/%% BSF hex hd HoTo {for ?10500&/& [
¥ o851 Washer 3/4" Spring b
N 0836 Stiffuut 374" BSF 4
* 7i0kg2 Attachment Besm for Tank Base ~ Left Hard 3
* alerteit Attachment Beam for Tank Base - Right Hand 4
* TI0B078, Support Bracket for Valve and Bafety Screen 1,
BELARTS M. T.2.52 with DUNCAN SATRYY CAR
* TI0596R Rear Axle Bracket - Right Hand 1
w 7105G6L Rear Axle Bracket - Left Hamd 9
* 1472 Setserew 1.1/2% x 1/2" UNC hex hd B.T. {for 710596L/R) 6
4 1572 Washer 1/2¥ Bright Flat (for 1472) &
* 0824 Washer 1/2% Spring (for 14272) 6
* TIOhO2 Attachmeént Beam for Tank Base - Left Hand %
& yTuiitel) Attachment Beam for Tank Base - Right Hand 1
= Y0307 8 Support Bracket for Valve and Safety Screen 1
JOHN DEERE 2020, 203G, 2130 and 3130 with JOHN DEERE S&FETY CAD
* 7A0452R Resr Axle Bracket - Right Hand 4
® 7104521, Rear Axle Bracket = Left Hand 1
* 2674 Bolt 9" x 3/4" BSF hex hd H.T. (for ?104521:/1{) 8
* 0831 Washer 3/k" Spring (for 2674) 8
* 0893 Fullnut 3/4" BSF {for 2674) 8
* 7103074 Support Bracket for Valve and Safety Screen 4

* Denotes Parts not illustrated



%

FIGURE



FIGURE 2 TRAGTOR E'I}C'I‘INLrS FOA TRACTORS JILH MGUIZT! CABS

Ref, Rart Ho. Desornintion Hios OEE,

FORD 4100 and 4600 WL PORD GUIET CAB

A TA03008 . Rear Axle Bracket - Right Hand 1
* 710300L lear Axle Bracket - lLeft Hgnd 1
* 2113 Bolt 8" x §" B.S.W. Hex. head H.¥. (for 710300 L/R) 4
% 1265 Stiffout & B.S.W. (for 2113) ' 4
W T103074A Sunport Bracket for Valve and Safety Sorveen 1
FORD 5600, 6600 and 6700 WITH EG&D MQUIRIT CAB O FLAT DIECK CARB
A T10300R Hear Axle Bracket - Right Hand 1
* T10300L Regr Axle Bracket - Left iland 1
#* 3181 Boli 83" x § U.W.C. Eex. head H.2.{(for 710300 L/R) 4
* 1285 Stiffmut g “B.go {for 3181) 4
* 7103078 Support Brackeu for Valve and Safety Soreen 1
FORD COUNEY 6600, and 6600 FOUR WaZBL DRIVS WITH L4LBOURNE “SUTURY GAB
A TH0300R Hegr Axle 3Bracket ~ Right hand 1
* 710614 dear Axle Bracket - Left Hand 1
#* 3181 Bolt 84" x ¥ U.4.C.Hex.head H.T.(for 710300) 2
# 1265 SEiffnut 49 B. 8.W. {for 3161) 2
* 1259 Setscrew 2% x §" B.3.W. Hex.head H.7.{for 710614} 4
% Q821 Washer 3‘;}" ::nra_ (for 123‘»9) 4
# 1546 ’%ﬂmr*"Tmt for 1259 4
* T10307A Support Bracket for Valve Safety Screen 4

# Denotes narts not illustrated

]
i



FIGURE L



FIGURE 2

8 563, 575,590, 595 and 590, FOUR WHEEL HRIVE WIR i, "QUIOM GAB

Ref-  Part No. Bescription M. OfF
A 7T10300R Rear Axle Bracket - Right land 1
* 710300L fear Axle Bracket -~ Left Hand ki
#* T10307A Bunport Bracket for Valve 1
#* 0208 Setsorew 12" x 2" B.S.W., Hex.head HeTo{Safety Screen %o Cab) 4
*# 2638 Stiffout & B.S.W, (for 0298) 4

ENTERHALTOIAL: 452, 474, ATS, 574, 054 and 674 IR L.8,0. Mg AR
& 7103008 fesr Avle Bracket - ight Hand 1
i 7103005 dear Axle Braciet - Left Mand ' 14
# 0286 Bolt 8° x §" V.M. Hem.head HoT» (for 710300 L/R) 4
# 0829 Washer % Spring (For 0286) 4
# 0955 Shiffoavt §% U.7.7. (for 0286) 4
® 710592 Glamp Plate (foe 710300 L/A) 2

#* 2291 Bolt 8% x &9 B,S.F. hex,hesd B { for 710592 4
* U84 Yesher 5% Spring (for 2294) 4
# Ti03074 Support Bracket Tow Valve and Safety Screen 1

- LEVLAND 267 and 2r2 WITH TEVLAND BOUINM CAB

* T104148 fesr Axle Brackeb - Right Hand 1
# Ti04145% fear Axle Bracket - Left Hand ‘ 4
# 0850 Bols 3" x 89 B,8, P.hex.head H.7.{for 710414 L/R) a8
* 0836 Stiffmut % B.8.F, (for 0850) 8
e 710487 Speciel Top Ling Assembly Complete 1

COMPRIB TG :
L4 710488 Short Centre Tube with Tommy Bar i

* 710489 Ball EBnd Cat. I « Left Hand p 1
#* 710490 Ball End Cat,XI - Right Hand ' 1
* 2694 Locking Ring 1
# T10307A Support Bracket for Valve and Salety Sereen 1
#

Denotes parts not illustrated.



FIGURE ¢t



i

FIGURE 2 ' ' UNTVERSAL 550 WITH DUNCAN “QULSTY CAB

fef  Part No Descrintion _ Ho. OFf
i 710414R  Rear Axle Bracket - Right Hand 4
3* 710414 L Resr Axle Bracket - Left Hand , 1
* 710494 - Attachment Besm for Tank Base - Right Hand 1
#* 710482 Attachment Bsam for Tank Base - Left Hand 1
* T103074A Support Bracket for Valve and Safety Screen 4
DEUTZ 6806, 7206 snd 72064 WITH “KEPY QUIED CABR
# T10877R Hear Axle Bracket - Right Hand 1
* T1057TL Regr fxle Bracket - Left Hand 1
* 0 T10579 Support Bracket for Valve and Handle Pivot 1
* 710587 Linksgé Arm 3
W 710582 Control Handle 3
® 710552 Glevig 3.
#* 10588 Clevis 3
%* 0867 Wt &% B.S.W. 3
= 2766 Fallout N8 . 6
# 08840 Flagtic Knob ~ Black i
# 08848 Plastic Knob - Gresen 1
* 08840 Plastic Knob « Blue ) 1
* 7103074 Support Bracket for Valve and Safety Screen 1

% Denotes parts not illustrated.



FIGURE 1



B
FIGURE 2
S e

Part No,

E

B ox N ok B R O¥ o oF oo

ok F & ok R oK

7104525
T10452L
oa52
0843
T40603.
T10604
710307
730579
740587

d

710582

710552
710538
0BET
2766 .
0884D
08848
088AC
710487
COMPRISINGS
710488
710489

- 710490

2694
710605
710606

3367

FIAT 780 and 880 WITH SICURGAR “QUTRT! CAB

Degerintlon

Rear Axle Brackebt = Right Hand

Reor ixle Breoket « Left dHand

Bolt 9% x 29 B.8.F, hax.head H5.{for 710452 L/R)
Stiffnut £ B.8.%. {for 0652)

Specing Plate {(for rear axle housing - undarside}
Ciemp Plate (for rear axle housing - fop side)
Support Precket for Valve and Safety Soresn
Support Bracked for Valve and Handle Fivet
Linksge Arm

Gontrol Handle

Clevis

Olevis ‘

Hub g% B.3.W.

Followt B -

Plastic Knob - Black

Plagtic Knob - Green

Plastic Knob - Blue

Special Top Link Assembly Complete

Short Centre Tuhe with Tommy Bar

Ball &rd Cat, T - Left Hand

Ball End Cat.ll ~ Right Hend

Locking Ring

Bear Window Stey

Iever Iock :

Self Tanping Screw No.12 x §" Par head Type 2{for 710606)

No. Off

i mk wed b (Ut Laf had Loy Lad b o o B3 (B Q0 A b

PO b el emb ok wak b




FIGURE ¢



FIGURE % ‘ ATTACHMENT BEAMS

Ref. Part No. Description . Ho. OFff
A 10639 Attachment Besm ) 4
B 7106 TL Attachment Beam -~ for L.H, out machines (All models except

Ford County 6600 with Lembourne Safety Cab,)

wd

;g ey

# 7106478 Attachwent Beam - for R.H. cut machines (all wodels sxcapt
Ford County 6600 with Lembourne Safety Cab.) 4
» 7067 Attachment Beam - Left Hand {Ford County 6600 with Laghourne
Safety Caba. Only) . ' 3
i 2704 Bolt M1 x 50 {8.8) (for PIOELTA snd 710639 to Tanik) 8
D 2867 Washer M16 Flat (for 2704) 4
B 2922 Stiffout W16 {for 2704} 8
kS 7HO4EE Stand Leg {(for 7106474 and 710639) g
) 0B06 Sprimg Clip {for 10433} _ 2
B TI02EOR Securing Arm {for 710639 and 7106474) - All Models except
Yord County 6600 with Lambourne Safety Cab ) 2
# 710619 Securing Arm {for 710617) Ford 6600 with Lambourne Safety
Cab Omly ’ 7
3062 Washer M20 Flat (for 710256R} 2
2957 Fullout M20 {for 710256B) 2
2726 Locknut M20 (for 7102568) 2
M 71051 Handle for Securing Arm 2
H 2900 Bolt M12 x b5 (71/6474 to Safety Screen Support Bracket) 2
P 2716 Washer M12 Flat (for 2700} 3
4 2720 Stiffuut M2 (for 2700} 2

* Denotes parts not illustrated



3

0




FIGURE &

D S

Hel, Part No.

SAFETY SCREN apd SUMPORT BRACK LT

Pescription

A
3
¥

= P Do e

Tt

W

7104074

TACHOTR

7ICR0S
2699

TICSES
710317

Fio7en

PATEQD
TAED
02GH
2638
%hEQ
b33
3439
ELY !
0%88

Support Bracket for Valve and safety screen {See FPigure 7 and 2
Support Bracket for Valve and safaty screen for tracter fitting)
gupport Stand for Valve Block

Bolt M0 x 70 (8.5) {(for 710307, 710305 and 7B

Stiffnut MG (for 260%)

Support Stand for safety screen {all models except

ME 565 575, 500 with £¥ New Cab and Zetor 57 and 67 range)
support Stand for safety screen (Zetor 27 and &7 range only)
Frame for safety screen (a1l models except ME 565, 579 and 590
with MF New Cal)

Safety Sereen (all model except M¥ 565, 575 ang 500 with
ME Hew Cab

Safety Screen ‘ ‘ ME 565, 575
Spacer and S9C with
Setsorew 1.1/5% » /b7 Hise heyx hd HoT. | p New Cab
Stiffrut /4 BSW (for 0248) " oOnly

Setscrew 1 x 2BA (710721 to 710317)
Setscrew 1.3/6" x 24 (710727 to 710317)
Washer M5 (for 3450 and 3438)

Rubber Grommet {for 3450 and 3438)
Sriffout 2BA (for 345G and 3438)

Denotes parts not illusirated

Ho. Off

O S N R NP UL . .Y

wh

st



\ N, Fig.4
S~ % S

j A 7?{2 3@\}/{:}} = L,, ;}{j‘ "’g{::,é;
T w::-‘j:/ £ = 750 7’2;[:




HILMAULIC CUNTRCL Ail MOGLHTLRG

Kef, Part No, ggﬁgri?iiﬁﬂ : No.Lff -

OB Suppert Bracket for Contrel Handle

A vale
B 2160 A Control Handle
¥ ARG Bolt M0 x 1k (B.8) (710510 to PI00%0)
o 2752 Stiffnut M0 {(for 3139)
I 505 Control ised - Ipner
¥ EBE0 Clevis Pin RE&SG {for 710595
G 336 Clip {for 3250)
H TIESE Control Hod- Guter
J 330 Socket Setscrew 2" x 3" Biw cup (770553 to 710505)
i T E4H Clevis Fin -~ Short '
. 2540 Clip uL 187 (for 2248)
o

ol ]
'

By £

~J

=0 upport Hracket for Valve Blocok
B Setscrew B2 % (8.8) (710070 to 700360}

Locknut ¥B12 {for 2950 and 29L82)

~J3 :‘é

Bt
[AS]

o 7,

” 275 Setserew W12 x G0 (8.8} (710030 to 710305

PR T S LS T U L S, SR SR N SN AW I I TN SN Y QU R G e

i 2765 Bolt M8 x 70 (R.8)

5 VAL washer M8 ¥lat Bright Form 'C' {for 2765}
T 297G Spiffnut B8 {for 2765)

i TACATh irection }l§ke

i T Prive Screw 7V x lo. £ Type T (for 710174)







Figlue 6 | _ TAdK AuLEBLY

Kef. Fart No. Description No. OFF
A TICESS Main Frame 1
o, B 710651 kam Fin (hain Boom kam to Tank) N 1
;{i{ ¢ 1350 Groverlock Fin 2" v ¥ (for 710652 and ?’1(3353’hzw@ !
FF 0RG6 Spring Clip 1
¥ 2134 Adaptor 15" Bud..Te x 1 Bud.b.{for 710655 and 3414) 2
. S Al Gate Valve 1
¢y ¥ 7103634 Fin ( Main Boom to Tank) 1
G 3127 il Level Gauge Complete 1
H 1657 £9 Liameter kin,Chain,linck bin & xing (for 716655} 1
J 150050 - Conversion Bush Cat I (for 1657) 1
K 310078 © Pipe Clamp (for 7I106€55) 3
L 2710 Seiscrew MI10 x 30 (8.8 (310078 to 7106%8) 3
¥ 2728 washer M10 Spering {(for 2710} 2
I 2R Lociknut 1z" s.8.P. (for 710655) 1
e 312z rlbow " E.Z.F. Male/Female 9(‘0 {for 71CH55: 1
',-,; 1481 bowty Seal " B.S.F. (for 1823) 1
K 1823 Adaptor 3" £.5.5. % M B.S.F. (for 210655) 1
3 3125 011 Filler Cap Compls—zte g
m 710541 Stand Leg - Tubular (for 710655) 1
Y 7ICL38 © Fin (716541 to 710655) 1
v 1HGE Linch ¥in and Ring % (for 710438) 1
W 3427 Plug T2t B.S.F.T. bq.ﬁd. {for 71C€55) 1
X% 2712 Setacrew H12 x 35 (8.8 (for '?’1{1&5/) 2
¥ 05C9 Dowty Seal 2" (for 2712) 2
RHOTE: The followmg items are available as an optional extira onlys-
2 71C32E pxtension Weight Frame 4
ab 1561 Washer 1" L.¥. Plat (for 710325) 2
BB 1352 Cotter Fin 2" x 3/16" {710325 to Tank) 2
ce 2729 Washer 112 Spring {for 2U31) 1
[9]5] 2931 Setscrew M12 x 25 {(8.8) Caphead 1
LE 710358 Fin (for 710325) 1




rig.8

=



MAIN BOOM A8 XMRLY

Ref. Part No. Degoription No. Off

2’1(‘"’529 HMaiu Heom 1
“Z6§ Pin (710289 to Second Boon) 1
0 Groverlock Fin P“ w 1A {for 710 %638, 2103644 and ?WOJGMC" 3

Fipe Clamn (for 710284) i S S

Balt M10 x 10C \0\18} (7103978 to 710289) S o
Bolt MI0 x 50 (8.8) (7103374 to 710289) '
degher M0 Spriog {for Z0%5m 3137 and 2710) R

Stifinut B0 {for 3055) - “
S

d Grease Nipple M0 x 1.5 907 {for P10280) 1
K Bush 3040m {for 71028G) 2
L Pipe Clamp (for 710 f’uC«: 2
Setacrew M0 x 30 {&.8) (310078 to 71028¢) 2
i fin (PI00BY to Decond Hoom Fam) |
5 in (710289 to Main Roow Ram 1







FIGURE 8 SECOND BOOM ASSIMBLY

ST AT RPN

Bef. Part No. Descrivption No, Qff
1% a 710682 Second Boom 1
B 3124 Bush 3040m {for 710682) 2
o 2923 Grease Nipple M10 x 1.5 {for 210682) 1
. D PIOB6HA Pin (710682 to Secound ioom Raw) 1
Gy E 1E50 Groverlock Pin 2" x 174" (Tor 7103644 and 7102630 2
{\@”3‘?%, ¥ 70722 Pin (710682 to breaksway spring) 4
0362 Groverlock Pin 1.70/2"% x 1/b% {for 710722} 1
710557 Breakaway Spring {for 710682} 1
PI03974  Pipe Clamp (for 710682) 4
2732 Seiffaut M0 {7103974 to ’?"'106§_J 1
310078 Pipe Clamp {for 710682) 1
2728 Wagher M10 Spring (for 2917) 1
2917 Setscrew ¥10 x 25 (8.8) (310078 vo 710682) 1
2103638 Pin (710682 to Outer Boom) ‘ 1

(o o \f} j
i %%'meﬁﬁ é‘%m’?’% ‘~5{pw@»m’"ﬁ%7” !

‘1!

E "?':\i‘h




e

Fie il = (NVES T vAT

;]
]

#

Ty

g2

@0



FIGURE:-9 QUTER BOOM ASSEMBLY
Ref.,  Part No.  Description | No. Off

A 710688 Cuter Boom 1
"B 324 Bush 3040m (for 710688) b
C 710365 Pin (710688 to Head Angling Ram) 1
T 1350 Groverlock Pin 2% x 3" (for 710365 and 710713} Fd
E Y722 Fin glows  R8LE o= 48« a732 smop 1
F 0862 °  Groverlock Pin 13" x 2" (710722 to breakaway ram) 1
G 7106599 Pivet Plate (for 710688 and 710698) 2
i 710711 Pivot Boss 1
J 292% Grease Nipple M10 x 1.5 {for 710688) 3
K 20k2 Bolt €z x 2" BSF hex hd. H.T.(710699 to 710698) "
P L Bllyq Bolt M20 x 160 (8.8) (710699 to 710688) N 1
B 086 Stiffnut 4% BSF (for 2042) ' 1
N 2749 Byiffaout M20 {for 3441) 4
. P 710658 Head Angling Ling (for_710692) # 1
t 0811 Grease Nipple ¢ Drive Fit (for 710698) 2
R 1084 Bush L1212 BG (for 710698) 1
S % 710692L e Supgort Bracket for Cutting Head{(L.H. Cutting Machines Only) 9
' 7OEGPR Suppert Bracket for Cutting Head{R.H. Cutting Machines Only) 1
1965 Bolt 3 x £ BSW hex hd, H.T. (790698 to 710602) 1

1283 Stiffaut 27 BSW (for 1965) I 1

740713 < Pin (710892 to 710688) Wew TV E

710082 Clamp Platd® (fer 710692) 1

2000 Bolt M2k x 110 (8.8) (710082 to 710692) 2

2992 Stiffnut M24 Nyloc (for 3000) 2

7AOBGIA Pipe Clamp 1

2932 Stiffaut M10 (for 7103974) 4

Denotes parts not illustrated.

. . s " rey oy fomp §
- IR T T LI B P -
i {w‘g i%'-l}@!“ﬂiﬁ“"ﬁ:«%"‘@ Yoty W X 2 L _}m} ‘?‘ 53 ?J .
i ’ i
s . S 3 e At B FY L LNy B Ve 4 ¥
G hiege STRLER (feruies) REFLACES TGS su Fig 7Y,
e AN £ . ) :

1D , ;
Ml % ieg B ent :
Bt St g







FIGURE_10

Ref, Part Ho.
A T10676L
* 71067 6R
B 710702
¢ 2950
D 2720
B +3442
3 2929
: 2780
H 710727
J 710714
K 710718
L 710717
Al QB6E2
o 710715
P 2919
Q 740720
R 2962
g 3192
m 2720
U 0819

FLATL HEAD ASSHIBIY 1,2 METRE

Degcrintion

- Head Assembly (Left Hand Cutling Hachines Only)

Head Assembly (Right Hand Cutting Hachines Only)
Bearing Plats (for T10676) ,
Setscrew 12 x 30 (8.8) (710702 to 710676)
Stiffmt 112 (for 2950)

Planged Bearinge (for 710702)

Bolt M16 % 45 (8.8) {3442 to 710702)

Stiffout 6 {for 2920)

Cover Plate {for 3442)

Cover Plate (for 3442)

“Roller Bracket - Fixed

Roller Shaft (for T10718)

Croverlock Fin T%” % %“ ('710717 to T710748)
Roller

Bearing (For 710715)

Roller Bracket -~ Adjustable

Setserew 812 x 35 (8.8) (710718 and 710720 to T10676)

Washer ¥M12 Black H.P. Form*Ct' (for 2942)
Sbiffnat 112 {for 2962)
Yasher - Spring Disc {fox 710715)

Denotes parbs not illusirated

Ho. OFfF

R I I R R R VTRl e



' Fig.10 .



FIGURE 11 © ROTOR ABSEMBLY 1.2 METRE

T T A T

Ref. Part No. Description No. OFF
A 710680L Rotor (Left Hand cutting machines only) 1
* P10680R Rotor (Right Hand cutting machines only} 1
B FI038L Twisted Flail 3%
# 7210467 Spacer {for 710%8k) 33
D 2%2G . -Bolt 1.3/4% w /2% UNF hex hd H.T. (710384 to 710680R) 3%
o 3330 Stiffout 1/2% UNF Nyloe (for 3%29) 23
i 3009 Pulley 3DA112 (for 710480L/k) 1
it 2010 Bush 1610 % 1.1/4% taperiock (3009 te 06801/ R ) 1
# 1220 Socket Setscrew 5789 x 3/8" BSW round point (for 3010) 3
i 3079 Key 1./W x VT x B/16% (for 3009 and 3011) 2
J 29383 Relt SPAT0G0 (for 3009 and 3011) 3
K B0 Pulley ZDAMES (for 3304} 4
1 BELCE, Bush 2012 % 1.1/89 taperlock €301 to 2304) 1
* LY Sorket Setsorew FOEM x POUWN BSW round point (for 33G3) 3
M ZR04L Piaton ¥otor g
M PALF RO Maotor Plate 1
P COBEGY Setserew H12 x 49 Countersusk Socket (3394 to 710710} 2
] 082 Stiffout W12 Nyloc (for 3394 2
R 2748 Setscrew M8 x 4O (B.8) {79710 o Flail Head} 3
S 2R Washer M2 Spring {for 2748} 3
T EOR Wagher M12 Flat Form 0% {For 27L& B
E3

Denotes paris not illustrated

v 35 Sl Qo

b3y
J 3

\,






F1GURL 12 FLAIL HEaD BRLT and PULLEY GUARD

Ref. - Part No. Description ‘ No. QFff

10416 Guard for Flail Head Belt

TIOLY7A Spacer - Hexagonal Short (For 710446)
2930 Spring Washer M16 (For 2892 and 2G4RB)
2892 Setserew M16 x 40 (8.8) (For 7104174)

104178 Spacer -~ Hexagonal Long {For 710416)
2648 Setscrew M16 x 30 (8.8) (For 710416)

¢ 2867 Washer M16 Bright Flat (For 2048)

o T O
PO\ -3 A &




FIG .12



FIGURE 13

Ref. Part No.

SAWHEAD ATTACHMENT DRIVE BOX

Description

& TIORBY
B 3589
G 71079
ALTERNATIVELY
# 70223
) TIOREY
b3 BEV0
# 2%
G 0956
o 1084
o PG2Y
s TIEED
i ﬁ8§2
B BPE
H TIO6LE
B 2097
w 2728
* Denotes

ne

Main Lrive Box
Gearbox { for 710637)
Slasher Blade

Baw Blade

Clanp Washer (710191 to 3389)

Setscrew M1D x 50 (8.8) Countersunk (%° Ofé? o A3E9)

Stiffnut M0 (for 3370Q)
Stiffnut /8% UNKF (6589 %n 710637
Bush {for 71063 7 )
Grease Nipple W10 x 1.5 Straight {for 710637)
Pin (710637 to Outeyr RBoom)
Linch Pin and Ring 77160 (910663 20 710637 )

Groverleck Fin 1.1/2% x 3/8% (71066% to 71063%)

Cover {fer 710637)
Setscrew M0 x 25 (8.8) (710646 to 710637)
Spring Wesher M10 (for £917)

parts not illustrated.

No. OFF

O SO S, %

[ N T A B s SUr S A Y -3

[l






FIGUKS 1h SARBEAL DaIVi URIT

Hef.  Fart No. Description

s 9 No. Off
e e

A 3079 Motor cM72 T

B 0924 Dowty Seal 3/4" BoF (for CU35 and 710389)

* 0035 Adaptor 3/4" BEE Farallel (for *03%9)

iy 705 Adaptor 1" BEF x 34 BSE (for 3030

i FIOEZL Bosor Flate { for %039}

F THO6ES Spacer {for 710634)

-

Setscrew 12 2 30 Countersunk Socket (71064%h to 9106%5)
Setserew M12 x 20 (§.4) (for 710637 and 71063L)
wWasher M12 Spring (for 2450)

Getserew M1C x 45 Socket Caphead {3030 to 710624)

&3

S RN

RN A T S S TR I N

i 2 Stiffnut M0 (for »388)

i 7 ¢ Drive Coupling

i “ Metalastic Coupling {for 710218)

15 Bolt 2.5/8" x 7/1€" {MF. 353 572 x 1) (2205 to 71021%)

L @ Btiffnut 70N (EF 370 P00 w01 ) dor aid) )

N
TR TR AN DY DL

L R R RN

N DO O DN OO\ R oo

;
Spacer {Retween 710218 and Gearbox)

by
~3

k

[52 NN

1







SN AR e T o . e T SR e ta b ey -y
A 15 Py AL GelAR3E A JM;;JLJ"’
Feotoel 1

Ho. OFF

3058 Puny Assewsbly 1
2111 Bolt ol r“ 8. Hewe HALIOT. (3058 1o 2979) 2
0824 i P v A (40 or 2111) 2
P06 Balinut 5" 3.8.8, (fov 2111) 2
3055 Mange u.LL Compla i’,f‘ Gededs 10 Pude g
710636 Comector 1" 3.3.F. Stvaight fale (For 13058) 1
12623 %hta : 1" x 2" D80T Secieb Caphead (770039 4o 3058) 4
0872 Tasnor oY S ;mni (‘or‘ 1243) 4
2901 KJ}’)E».A-_U“L Plate Asser blj 1
2080 il Shald 1
297G Gearbox Complote 1

COUPATHTIG:
i 3024 PO Ring 32" x 3 T/10" w3300

* 32068 Housing - uuug;ut Side

H 3269 Pibre Washér 11/16" x 1" -x 3/320
® 3270 Filler Plag

* 3212 Bearing 90 x 90 = 20

* 27z Civelip 14" Iutoerral

* 3273 Bung

1
1
1
4
2
1
1
% 3274 FOY Ring 1 3/16" x 157 x 3/32¢ 1
3 3275, Gear T ]
# 3276 Cutvut - Bhalft 1
DR 3277 YOl Hiag 1
* 3278 Houging - Imput Side 1
* 3279 Cirelip “Omun l.u:t"‘l‘li 1L 1
*® 3280 Spring 1
* 3281 Ball 3
* 3282 Ball Hetsiner 1
* 3284 Bolt 3" x 5/%6" U.H. 7. Hex. Hd. E.7. 7
* 1280 Hasher 5/146Y Spring A
* 3285 Fallout 5/16" U.H, 2. 7
* 3213 dearing 90 x 40 x 23 2
# 3287 Gogr 18T g
* Denctes parts not illustrated
EREe gg ORI WRRUHER , 0%6S Fowyay




FIG .15



FIGULE 15

(Conttd)

Ref  Part lo,
* 3283
# 3288
* 3289
* 3290
i 2505
2 650035
“@ 310753
g 150025
R 1260
3 2083
U 374
v 2433
ki

4 . . |

PULE A%D GEAREOY ASS woBIy

Dageriniion

Cirelip " Internal
Insert " B.3.P.
Insert Z/’!é“ U.H.C.

Ingert " U4, 7.

Bolt 35" x 5/16" B.8.% hex.head H.?.(for 310753
Spacer (for 310753) ‘

P.T.0. Pump Guard (for 2079)

Pamp Chain 17 Links Long

Washer 5/16" Spring (for 2305)

Fullowt 5/16" B.8.7 (for 2505)

YD Shackle Complete z/?G“

'DY Bhackle Complete Z"

Henotes parts not illustratede

o, OFfFf

B L % IS Sy

L S . A A - Y




Fit .15



FIGURE 16 'RELIEF and ANTI.CAVITATION VALVE

Ref. Part No. Dessription : Neo., Off
& 38k Yalve (Bare) L
B 704518 Banje Bolt (for 3154) 4
3 355 Dowty Seal 1.1/4% (for 710418) 2
b O 193L Dowty Seal " {for 2450) 1
R 2450 Adaptor 1" B.8.P. x 1 B.8.P. {(for 3154) 4
¥ 0G5k Dowty Seal (for 2935) o 2
G 0935 Adapror 3/4% BLSJE. x 3/6Y B.S5.P. (for 3154) 2
H %126 0il Filter Complete 1
COMPRISING ¢

* 33ks Body , 9
# AEh6G Houvsing Complete with slement o 4
J - 316k Relief Cartridge -1

* Denotes parts net illustrated




FIG.16



FIGUR

Ref

*

*

b4

BB O e

-

b E) o O R U B D RO IR I b Y o

& b

o

1"

Part o,

3196
T10570

3356
3295
3294
3266
3297
3299
3298
3300
3307
3357
3302
3293
3324
3307
3305
3304
3325
3303
3306
3309
1401
3308
0923
- 0922
3532

CONTROL VAIVE ASSEIRLY

Demcription

No, OFF

Control Valve Gomplete less £ittings(A13 Nodels except John Deere

range

i

Control Valve Complete less fittings{All ilodels exaapt John Deers

Adaptor FPlug (for 710570 John Desre range only)
Body and Spools - not zvailable as spaves
0 Ring

0! Ring

Washer

Spring

Spacer

Circlip

Cirelip _ ‘
Singlehurst Fitting §" ~ 16 J.I.C. % 4" Home
Plug

Backup Washer

0% Ring (for 3302)

Spring '

Poppet

Sesat

0! Ring (for 3304)

Plunger

Spacer

Adaptor Plug

‘Adaptor 3% S.A.E. x " B.5.P, complete with '0O! Ring
L i 4 I

Filug

Adaptor £" S.A.B. x B' B.S.P. complete with '0¢ Ring
'0t Ring (for 0923, 1401 and 3308)

Plug (A1l Models except John Deere range)

Denotes parts not illustrated

range )

0D e e OV Lo L Lo O8O O O O DN = L) g L o Oy L L =3 wd o



Fig. 17




FIGURE 18 ‘ BUOM RAM

Ref. Pari No. Description No. Off
¥ 3497 Bam Complete 2
A 3haf gylinder 1
B 2923 Grease Nipple 2
c 3501 Miston Herd 7 1
D 3233 Seal Set (not Serviced Separately) g
£ 325 YO ming 1
i BERS Anti-extrusion Ring g
G 500 Gland 1
H RELY. YU Ring !
J B30 4nti~extrusion Ring 1
K BE3Q Wiper Seal 4
L 2Lag fnd Cap i
M 2502 Piston ked 1
# 3201 Seal Set Complete 1
¥
* Denctes parts not illustrated
AV .Ef‘m_) TR e e #‘,!‘T':?;‘ ("<"y P
‘ "“%-’lﬁﬁ E{;/ﬁ“.ﬁ}m i) ‘13‘%“%‘% '.» A ‘:*;,C%
! -. | ﬂ-_ .
YIS = s s AR oS
e £ popet O Ry =
£ : S
5506538 Seat = IL3L

L2

(Replpst 323702




Fig.18



VIAUKE 19 dral ANGLING HANM

it S

Ref. Fart Koa Description _ No.Off
* 710769 wam Complete 1
A. 3526 Cylinder 1
B G229 Greagse Nipple 1
C 3527 riston Head 3
D 22kl seal Set (not serviced separately) gl
E 2245 '0' Ring 1
¥ 2246 Anti kxtrusion king 1
G 3529 Gland !
H 32u8  AS3E Wiper Seal 9
J 3249 Anti mxtrusion king 1
% =250 Wiper Beal 1
L 3531 wnd Osp !
M 207?A viston Rod 4
I 7H7LS Spacer 1
* 3292 Heal Bet Complete 1

Denotes parts not illustrated.







o
o)
o

D

FIGTRE
FIGIE

o
b

%

iz
H
i

3oy

o

o

o

Hw

-
=

o o= L

20

Pr'_:i. t A0

e st v

0659
0919

0911
0u12
19815

08

0914
0904
0879

NG

0914
0509
0579

Q523
0922
310066
1107

EYORAULIC PRESSURE SUPPLY 4T P ALTUAT FIPTEAGS
031 TRADTORS WITH SITANDARD OR M"QUIST CABS
Descoription

ALL TRACTORS

Return Fitting $" B.3.P. % 4" Hose

Hose Clip Sige 'O!
FORD 4000, 4100 and 4600

Mdaptor 9/15" U.W.F. x " B.8.P. with '0' Ring
0! Ring (for 0911)

N - - & b g ks T
feducing Bush 13" S.A.E. x " B.G.P,

L
=]

FOHD 5000, 5600, 6500 and 7000

Adsytor 9/15" U4, P. x " B.G.P. with 0V Ring
O Ring (for O911}

. N = " “ P

Heducing Bush 15" 85,48, x g" B.S.F.

BASHEY FHRCUBOU TRAGTOGS

Adaptow 2 RSP x B OELELPLD,
[Pt Tt ¥ ey e . e - =y
SANATIONAL 454, ATA. 475, 574, 654 sod 674
Adapitor ¥ 3.8.2. x 5" B.S.P.
Seal for 3" B.3,P.
dedusing Bush 14" 3.3.F, x ﬁ” B.5.7,

LEYLATY 24%, 253, 255, 262, 270, 272, 344 and 384

5

Aaptor ' 3.8.P. x @' B.8.1
Seal for 3" B.S.F.
Heducing Bush 1y" B.S.P. x &' B.8.P.

EAVI}L} ~-u{ i 9‘)53'9 ):}Qy_ “120-)4 121& fi"l\l 1212 S.&JJ“{;—J 9

)

Adavtor 2" 8.4.8, x §" B.S.P. with '0! Ring
10V Bing (for 0923)

]

Adaptor Bush #'" S.A.B. x B 3.8.P. with '0' Ring

'OY Ring (for 310066)

To. OFF

—h

-~

s b

-

by

-

——

PR . |

E o~d K e






FIGURE 20(cowrtD)
2ot Part o,

0923
0022
v 310066
£ 1107
* 41288

- i
w bznobes p

"DJ.‘\'“""-' "

agna iy SUPPLY ATH

GPORS

%
S8

‘A.: AND Oﬁ_ﬁ‘

HYDRAULIC
o ™R

;r'r:

H“\'F 2THE
- ‘R.‘.I.._...._,

'i-!

DAVID BUOWH 1410 and 14
Aaptor 0

M SLAVE, x
10t Ring {for 0923)

m._&

+3.P. with 'OV Ring

- Bdaptor Bush 2V 3.4.%, x A" BB P. with 'O Riag
10Y Ring {for 310068)
Eibow 5" iiale/Female

JOET DETRE 2020, 2030 and 2130

Bpacial Pressure and Retora 7i tt-ﬂﬂﬂ not supnliad by Dwose
ZETOR 5711, 5718, 5745, 5748, &718 1 0748 and TRYSPAL 8011
fet et 2 4

Special Pressure and Hokuwen Tittings nol sunnlied !

SHTYARSAL 550

Specizl Prassure and Return Pitbings not suppliad
SIAT 640, 780 snd 880

Special Pressure and Heturn things not suoplied
DOURE 6B06, 7206 and 72054

Special Pressure snd Return Fittings oot sunpliad

SELARUS LT, 2. 52
dpecial Pesssure and Rebura Fithings not s supplied

grbs not illustrased

Trose

Tyose

Ty e

Twose

Hdoe OFF

AR -




/ W

iG, 20

F

i

i

}

i

i

i

3

e g
e M\ ;
N
)7. ’,z';‘/ M‘?\\\‘{‘i
! L :
ot} e ‘
\\i%i%awﬂ”
o :

~ % i
%h"'*x,? ;
i

i

;

t




FIGIIE 21 HYDRATLIC FOI5S

e bt St b FillAg LI ia D

Zart Ho. Description : Hose DLencbh Comnecting io

710650 . FHose Assembly 0.915m ] - 2 g\;—f (e iR
06 Hose Aszem 180w 7 CYIRVES

ggéégg %gse i%ﬁgmgig nggam [@Q;Eﬁ;ﬁﬁsi/{ x?ﬂ%E

710428 tose Assembly 0.915m 2w 10

T157 34 Hone Assembly 1e8230m 11 - 12

7104258 Home Assombly 245905 13 - 14

TA057 38 flose Assenbly 2005 15 -~ 16

THO4254 Hone Aszenbly 2,770m 17 -~ 18

71087 10 Hose Asaembly 4 448m 19 -~ 20

110424 Hose Assembly 40460 23 - 24

410107C pse Assepbly’ 1 2¥0m 25 = Tractor Rebura

710432 Hose Assenbly 1e220m 26 - Tractor Pressurce

710674 Adoae Assembly 5.200n 27 - 28

710746 Hons Assemhly 102200 (Replaces 710650 on rignt haad

cutting nachines only).

f
A




MOTOR,

| 0] fad s Forc)

25 133 17123

DIOIG] 0

OO0

26 11§15 118

16 S R
H ’ .
i2




&

e B o gy B O b B

F Ay e

Part Ho.

SO0 ELATL BEAD - HATN FRANE

Descoription

o
=

710527

710532

2712
2720
710537
2950
2716
2729
716536

- 740740

2919
0819
710718
0862
710742
710720
2962
3533

dain Frame

Cover Guaxd-(for 710527)

Setreren H12 x 25 (8,8) (710532 to T710527)
Stiffout 12 (for 2712 and 2962)

Spacer for Drive Guard Back Plate {for 710527)
Setsarew 112 x 30 (8.8) (710537 %0 71C527)
Tagher 12 Flat (for 2962

Washer 112 Spring (for 2950)

Spacing Plate {for 710527)

Roller (for 710527)

Bearing (for 710740)

washer ~ Disc Locking (for 710740)

Roller Bracket - Fixed (for 710527)
troverlock Pin 18" x £ (710718 to 710742)

‘Boller Shaft (for 710740)

Rollex Brackeb - ddjustable ,
Setsorew H12 x 35 (8,8) (710718 and 710720 to 710527) .
Tnst Cover for Fead Bearing ‘

a;ts..t_k_aﬁ._s;\};\)..}._a._.&.ﬁ._x._s;\;m[\)n}.



S
e - s\ 4
4
P e FTT
L . X}
e TN

O
R “
2,

%}u:.: i
M

““‘““/s‘f .

@ 7y
o L X
?jiwgs.#

F
el
i




Ref, Part No,

Deserintion

A 710734
8 2698
¢ 2732

Guard
Bolt HiC = 40 (8.8) {(for
Stiffaut M0 (for 2698)

FHOMY GUARD
o by Ao e e e Yo L

710734)

Mo, OFF

e B e



Fig.23



{0107

crtarr

YT A e
M.Ll_;ft.: Aoyl

Ho, Deserivtion Ho. Off

# 08 Bearing -~ Flummer Block Completis 2
Bach Compzisings

& 3005 Tearing Housing

B 303  Bearing

C 3006 Tocking Ring

D 3004 Sleave Complete with Nut and Washer
b 3007 Seal (See Note Bolow)

[U UL [ Y

Hotes The Dearing Assembly fitted to the non drive end of the rotor reguires
1 off parts no. 3007 only. »

¥ Denctes parts not illusirated.




Fig. 24



BIGUME 29

Ref Part Mo,

A 740768
3 3394
0 3534
D 3399
ki 3082
¥ 2748
e 2729
B 2716
- d 3011
X 3393
L 3009
1 3010
i 2983
P 710416
9 7104174
] 2948
S 2730
7 2867
i 38
ki 3346
k) 3397

IRIVE ASSEIBLT

Description

Lawt

- Backplate for Irive Guard

Rigton iotor o/w Key {(Ffor 710768)
Key —
Setscrew K12 x 45 (8.8) Countersunk {3394 to 710768)
Stiffnut 12 Hyloc {for 3399) _
Setscrew H12 x 40 {8.8) (710768 to Flail Head)
Washer H12 Spring {for 2748}

Tasher 12 Flat (for 2748}

Pulley 3 D.AG125 (for 3394)

Bush 2012 x 18% Taperloock (3011 %o 33%4)

Pulley 3 D.A, 112 {for Rotor) .

Bush 1610 x %" Taperlock (3009 o Rotor)

Bely SPA 1060 {for 3009 and 3071)

Belt Cuard (for 710368}

Hexagonal Spacer {for 710768) ;

Setsarew 16 x 30 (8.8) {for 710416 and T104174A)
Washer 116 Spring. (for 2948) -

Yasher M15 Flas (for 2948) |

Magtor 1/6" 2.8,P. x 9716 B.xE, ofe 10T Ring
Aaptor 3/4" BoPo x 1.1/168% S.AE. ofy 10
Adapsor 17 B.5.PL % 1,1/ Jw TG R

-
. -,
—
o
0
o

e
"

<

(o1
-
<3

Ho.Off




